
 List of Appendices 

San Gorgonio Integrated Regional Water Management Plan – May 2018    

List of Appendices 

A. Water Supply Reliability Study 
B. San Gorgonio Region Recycled Water Study 
C. San Gorgonio Integrated Watershed and Groundwater Model Technical Memorandum 
D. Memorandum of Understanding 
E. Project Nomination Form 
F. IRWM Plan Project List, April 2018 
G. Proof of Public Notice Publication 

 
 



 List of Appendices 

San Gorgonio Integrated Regional Water Management Plan – May 2018    

This page intentionally left blank. 



 List of Appendices 

San Gorgonio Integrated Regional Water Management Plan – May 2018    

A. Water Supply Reliability Study 
  



 List of Appendices 
[...]
Key provisions of the GWR Regulations include the following: 

• Recycled Water Contribution (RWC) 
• Retention Time and Pathogen Control 

Recycled Water Contribution (RWC)  

RWC is defined as the recycled water applied at the GWR project divided by the total water applied (which 
equals recycled water + diluent water). Diluent water is an alternate source of water, such as groundwater 
or imported water. For GWR projects, regulations allow an initial RWC of 20 percent for at least the first 
year of operation. Sponsors of GWR projects in the Region would have to demonstrate through groundwater 
studies that enough diluent water is present to achieve a 20 percent RWC. 

To qualify as an acceptable diluent water source, the source must either be a DDW-approved drinking water 
source or meet specified requirements. Common diluent waters are surface water (imported water), storm 
water, and groundwater underflow. For the San Gorgonio Region, potential sources of diluent water are 
increased imported water (SWP) and groundwater underflow from natural surface recharge. River diversion 
may also be a potential source of diluent water.  

Alternatively, increased RWCs up to 100 percent can be approved if the GWR project sponsor provides 
studies that demonstrate that the treatment processes preceding SAT can reliably achieve levels of total 
organic carbon (TOC) that do not exceed 0.5 mg/L as a 20-week running average, which typically requires 
advanced treatment such as reverse osmosis.  



 

 

 

San Gorgonio Region Recycled Water Study Chapter 2 Regional Setting 
  

February 2018  2-9 

    

Due to the difficulty in disposing brine in the Region, which does not have a brine line for ocean discharge, 
reverse osmosis is not expected to be part of the treatment process. This Study therefore assumes a RWC 
of 20% and that diluent water will be available for GWR projects. Although, low TOC in wastewater 
combined with high-performance SAT could ultimately increase the RWC to 50%.  

Retention Time 

The regulations include two requirements that relate to retention time: 1) Pathogen control; and 2) Response 
retention time (RRT). For pathogen control for surface spreading projects, the recycled water must meet 
Title 22 disinfected tertiary effluent requirements and nitrogen removal that produces a total nitrogen 
concentration less than 10 mg/L. The treatment system must consist of at least three separate treatment 
processes and achieve at least 12-log enteric virus reduction, 10-log Giardia cyst reduction, and 10-log 
Cryptosporidium oocyst reduction, as summarized in Table 2-3.  

Table 2-3: Log Removal Credit Requirements 

Pathogen 
Log Removal 
Requirement 

Enteric Viruses 12 
Giardia Cyst 10 
Cryptosporidium Oocyst 10 

 

For each pathogen, a separate treatment process can only be credited up to a 6-log reduction and at least 3 
processes must each achieve no less than a 1.0-log reduction. Log removal credit is allowed for virus (only) 
of 1-log/month of retention time. GWR projects with minimum treatment requirements (tertiary filtration, 
disinfection, total nitrogen) and 6 months of travel time will meet pathogen control requirements. A safety 
factor of 2 is applied to the travel time estimate if groundwater modeling is used to estimate retention time, 
increasing the minimum travel time to 12 months. A project sponsor must validate retention time using an 
added or intrinsic tracer within the first three months of operation. 

RRT is the time recycled water must be retained underground to identify any treatment failure and 
implement actions so that inadequately treated recycled water does not enter a potable water system, 
including the time to provide an alternative water supply or treatment. The minimum RRT is 2 months.  

The largest of the retention times required (Pathogen Control or RRT) is used to establish the zone within 
which drinking water wells cannot be constructed, which effectively establishes a boundary between 
potable and non-potable use of the groundwater basin. For surface spreading project with tertiary filtration, 
pathogen control sets the minimum retention time. 

2.2.3 Local 
The SWRCB divides the state into branches and regions to address local differences in climate, topography, 
geology, and hydrology. The DDW consists of a Northern and Southern Field Operations Branch (FOB) 
which are further broken down into regions. In the San Gorgonio Region, drinking water and recycled water 
projects are regulated by District 20 (Riverside) in the Southern FOB. 

The Colorado River Regional Water Quality Control Board (Region 7) regulates surface water and 
groundwater within Imperial, San Bernardino, Riverside, and eastern San Diego Counties. The Colorado 
River Basin Plan identifies beneficial uses for the water bodies and establishes water quality objectives for 
groundwater and surface water bodies in the Basin.  



 

 

 

San Gorgonio Region Recycled Water Study Chapter 2 Regional Setting 
  

February 2018  2-10 

    

In the Colorado River Basin Plan, beneficial uses for surface and groundwaters in the San Gorgonio Region 
are listed under the Coachella Planning Area. Beneficial uses of surface waters in the San Gorgonio River, 
which runs through the San Gorgonio Region, include municipal, agricultural, groundwater recharge, water 
contact recreation, cold freshwater habitats, and wildlife habitats. The Banning WWTP discharges within 
groundwaters of the San Gorgonio Hydrologic Unit 719.30, which has beneficial uses for municipal and 
domestic supply, agriculture, and industrial service supply.   

Region 7 implements California’s Antidegradation Policy, which requires all State agencies to protect 
existing and potential uses of surface waters and groundwater. The Antidegradation policy is incorporated 
into Basin Plans and requires that existing water quality be maintained to the maximum extent possible; but 
it allows lowering of water quality if the change is “consistent with maximum benefit to the people of the 
state, will not unreasonably affect present and anticipated use of such water (including drinking), and will 
not result in water quality less than prescribed in policies.” The Antidegradation Policy also stipulates that 
any discharge to existing high quality waters will be required to “meet waste discharge requirements which 
will result in the best practicable treatment or control of the discharge to ensure that (a) pollution or nuisance 
will not occur and (b) the highest water quality consistent with maximum benefit to the people of the State 
will be maintained.” 

Region 7’s goal is to maintain the existing water quality of all non-degraded groundwater basins; however, 
in most cases, groundwater that is pumped generally returns to the basin after use with an increase in mineral 
concentrations, such as total dissolved solids (TDS). Under these circumstances, Region 7’s objective is to 
minimize the quantities of contaminants reaching any groundwater basin by establishing management 
practices for major discharges. Until the Regional Board can complete investigations for the establishment 
of management practices, the objective is to maintain the existing water quality, where feasible. The Basin 
Plan prohibits discharges of water softener regeneration brines and other mineralized wastes in areas where 
such brines can percolate to groundwaters usable for municipal and domestic supply. 

If the Region develops a SNMP, the objectives that are developed for salts and nutrients would be adopted 
by Region 7 as amendments to the Basin Plan. 



 

 

 

San Gorgonio Region Recycled Water Study Chapter 3 Recycled Water Source Analysis 
  

February 2018  3-1 

    

Chapter 3 Recycled Water Source Analysis 
This chapter addresses the potential sources of recycled water available in the planning horizon, projected 
to the year 2040.  

3.1 Wastewater Treatment Facilities 
The San Gorgonio Region treats wastewater using municipal wastewater treatment facilities and privately-
owned onsite wastewater treatment systems (OWTS). Banning and the MBMI own the two municipal 
wastewater treatment plants (WWTPs) in the Region. The Banning WWTP treats wastewater from its 
service area, which is more densely populated than other areas in the Region. The Morongo WWTP treats 
wastewater generated from MBMI administrative buildings and the commercial area near the Morongo 
Casino Resort and Spa. 

OWTS, which include septic systems and sometimes cesspools in older areas, are typically the primary 
method of wastewater treatment for rural residential areas. In areas where municipal sewer is not yet 
available in the Region, some municipal, commercial and industrial parcels are also using OWTS.  

OWTS typically use subsurface leach fields for effluent disposal and rely on the soil layers for further 
mechanical and biological treatment. OWTS have limited ability for nitrogen removal. Depending on the 
location, OWTS can cause or contribute to water quality issues related to nitrogen, including elevated levels 
of nitrate in groundwater sources. 

3.1.1 Banning 
Banning provides sewer service to its service area within city limits and to some unincorporated areas of 
Riverside County that are outside the city boundaries. Banning is responsible for the collection, conveyance, 
treatment, and disposal of wastewater generated within its service area and currently treats an average of 
2.07 million gallons of wastewater per day (mgd).  

Many parcels within Banning’s wastewater service area are not yet connected to the municipal sewer. Based 
on a preliminary analysis of GIS data, 854 parcels using OWTS were identified, as indicated on Figure 

3-1. Using a wastewater generation rate of 200 gallons per EDU, the wastewater volume treated in OWTS 
is estimated to be about 8% of the total wastewater generated in the Banning service area, as summarized 
in Table 3-1.  

Table 3-1: Potential Wastewater Sources within Banning 

Source Quantity 
Average 

Wastewater 
Generation (2016) 

Flow (AFY) 

Banning WWTP - 2.07 mgd 2,320 
Existing parcels on septic 854 EDUs 200 gpd / EDU 191 

Source:  
(1) City of Banning GIS data, 2017 
(2) Banning UWMP, 2015 

To encourage land owners to convert from septic to sewer, there is an ordinance that requires parcels to pay 
sewer fees even if they are using an OWTS. This ordinance applies to parcels developed in 1972 or later, 
located within 200 feet of a sewer main. 



 

 

 

San Gorgonio Region Recycled Water Study Chapter 3 Recycled Water Source Analysis 
  

February 2018  3-2 

    

Figure 3-1: Wastewater Facilities in Banning Service Area 

 



 

 

 

San Gorgonio Region Recycled Water Study Chapter 3 Recycled Water Source Analysis 
  

February 2018  3-3 

    

The Banning WWTP has a design treatment capacity of 3.6 mgd and is operated by Suez Water 
Environmental Service, Inc. The treatment train consists of preliminary treatment, primary treatment, 
secondary treatment, solids handling and disposal ponds. Untreated wastewater flows to the preliminary 
treatment system, which consists of a mechanical bar screen, compactor, grit removal system, classifier and 
cyclone separator. Wastewater from the preliminary treatment system flows to two primary clarifiers and 
is then pumped to two trickling filters. Effluent from the trickling filters flows to the two secondary clarifiers 
and then to the chlorine contact chamber. The disinfection units have not been in use since April 2000 and 
the chlorine contact tank is currently used as a holding tank for the final effluent water sampling and 
discharge to percolation ponds. Approximately 40 acres of percolation ponds are located east of the Banning 
WWTP and overlie the Cabazon groundwater storage unit. 

Primary sludge from the two primary clarifiers is pumped to the anaerobic digester for further treatment.  
Secondary sludge from the secondary clarifiers is pumped to the gravity thickener for thickening and then 
pumped to three anaerobic digesters for further treatment.  Sludge wasting from the digester is pumped to 
the onsite sludge drying beds to produce Class B biosolids, and a private contractor hauls the biosolids 
offsite to a permitted facility for disposal. 

The Banning WWTP currently receives industrial wastewater from several businesses. Banning issues 
Industrial User Discharge Permits to verify that those businesses meet local discharge limits, which ensures 
that the wastewater treatment plant is protected and can meet effluent standards.  

Banning is currently evaluating adding a nitrification/denitrification (NDN) process upgrade to the Banning 
WWTP in response to WDR provision. Banning is also planning expansion of treatment capacity that will 
be needed for additional projected flows from the proposed residential developments of Rancho San 
Gorgonio (RSG), Butterfield, and Five Bridges. Projected wastewater flows and potential recycled water 
generation for these future developments has been estimated within their corresponding Specific Plans and 
is summarized in Section 3.2. 

3.1.2 Banning Heights 
Banning Heights is an unincorporated area that encompasses the areas also referred to as Banning Bench 
and Mias Canyon. Water is supplied to the area by Banning, Banning Heights Municipal Water District, 
and private wells. The area is primarily rural residential without a municipal sewer, and wastewater 
treatment is provided by OWTS. This area is not likely to be connected to a municipal wastewater treatment 
system due to its rural nature and remote location. Wastewater produced from this area is not considered a 
viable source of recycled water supply for this Study.  

3.1.3 Cabazon 
Cabazon is an unincorporated area within Riverside County that lies to the east of the City of Banning and 
overlies the Cabazon groundwater storage unit.  Cabazon Water District (CWD) currently serves 1,000 
potable connections within a service area of approximately 13.5 square miles. There are no municipal 
sewers in Cabazon and all wastewater is treated onsite by septic systems. 

In 2008, a draft wastewater facilities master plan was prepared for constructing a WWTP and sewer system 
in the Cabazon area at buildout. The master plan recommended a phased installation of sewers, force mains, 
pump stations, and treatment facilities. Assuming an ultimate buildout of 12,600 equivalent dwelling units 
(EDU) and a wastewater generation rate of 250 gpd per EDU, the master plan recommended an ultimate 
treatment plant capacity of 3.15 mgd (average daily flow). The master plan proposed secondary and tertiary 
processes with NDN, aerobic sludge digestion, and onsite subsurface effluent disposal using percolation 
ponds. Facilities recommended in the master plan have not yet been implemented. 



 

 

 

San Gorgonio Region Recycled Water Study Chapter 3 Recycled Water Source Analysis 
  

February 2018  3-4 

    

This study uses information from the master plan for developing a sewer system and WWTP for the 2040 
planning horizon. Based on Southern California Association of Governments (SCAG) water demand 
projections for unincorporated Riverside County, it is estimated that approximately 40 percent of the 
Cabazon area could be developed by 2040.  

If a municipal sewer and WWTP were installed by 2040, it is estimated that 1,127 AFY of wastewater could 
be available as a source of recycled water supply within the Cabazon area by 2040. This Study uses a 
wastewater generation rate of 200 gpd per EDU, which is 20 percent lower than the master plan rate, to 
account for the decrease in water usage from 2008. Table 3-2 summarizes the existing septic systems in 
Cabazon and the estimated septic systems that could potentially be converted to municipal sewer and 
become a source of recycled water.  

Table 3-2: Potential Wastewater Sources in Cabazon Area 

Wastewater Source 
Septic 